
Initial Environmental Examination 

 
 
 
 
 
Document Stage: Updated  
Project Number: 43524-014  
August 2018 

 
 
 
NEP: Kathmandu Valley Wastewater Management 
Project − Dhobighat 
 
Package No: KUKL/WW/TP-02 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by the Project Implementation Directorate, Kathmandu Upatyaka Khanepani Limited, 
Ministry of Water Supply, Government of Nepal for the Asian Development Bank. 

This updated initial environmental examination report is a document of the borrower. The views 
expressed herein do not necessarily represent those of ADB's Board of Directors, Management, 
or staff, and may be preliminary in nature. Your attention is directed to the “terms of use” section 
[...]
Balkumari temple and Balkmari Ghat.  

Dhobighat WWTP 

41. The total area of Dhobighat WWTP is 30.4 ha situated in ward-4 of LMC and 
consisting originally of four stabilization ponds (area totally 19.4 ha). However, the plant 
has had no influent flow and load since the 1980s because of total non- operation of the 
Sundarighat pumping station. The treatment plant area is now used for different 
farming, and recreation and informal purposes as well as being used by KUKL as a 
storage area for sewer pipes. The site of Dhobighat WWTP is located at left bank of 
Bagmati River in Lalitpur city in Kathmandu valley. Dhobighat temple and Sundarighat 
solar farm is near the site and geographic coordinates are 27° 40’ 36” N, 85° 17’ 55” E. 

B. Project Rationale 

42. Improvement of wastewater systems are urgently needed in Kathmandu Valley 
because it is currently suffering from the lack of properly functioning sewerage systems. 
This project has been designed to raise the quality of the infrastructure and services of 
selected areas of Kathmandu Valley, thereby increasing the quality of life of the people. 

43. Kathmandu Valley has gone through a phase of rapid and unplanned urbanization 
and industrialization without adequate infrastructure development. To improve the 
present conditions of the wastewater services in Kathmandu Valley, the Government, 
with the assistance of ADB, has embarked on a two-pronged improvement strategy that 
includes capital investments for infrastructure development, i.e. supply augmentation 
and system improvement, and institutional reforms. 



 

9 

 

Figure III-1: Proposed WWTP locations and existing natural drainages within the valley. 

44. Kathmandu Valley is the most densely populated region in Nepal whose 
population has been increasing rapidly, especially in Kathmandu, the centre of 
administration, commercial, social, and economic activities. During the last 3 decades, 
growth in population has been significantly driven by in-migration. The in-migration is 
largely due to better employment and business opportunities and better educational and 
medical facilities, but also countrywide insurgency and security concerns in the recent 
years. 

45. The rapid urbanization of Kathmandu Valley has brought negative impacts to its 
overall development. Water has become scarce as demand exceeds supply. Lack of 
operational wastewater system facilities has converted the holy Bagmati River into a 
highly polluted watercourse. Congested and crowded roads have brought hardship to 
travellers and road junctions have become garbage dumping sites. Despite these 
negative impacts, the urbanization of the valley has continued at a similar rate over the 
past 10 years. According to urban planners, from urban basic service management and 
disaster relief management aspects, Kathmandu Valley has a carrying capacity of only 
5 million people. 

46. WWTPs will be constructed and rehabilitated within the existing site and the 
sewerage network improved and expanded. Septage from individual septic tanks for 
30% of the households not having access to the sewerage system will be pumped out, 
transported, and treated together with the sludge from the WWTP for the production of 
energy. 



 

10 

 

 

47. KUKL, which legally commenced operation in February 2008, established a 
Project Management Unit. The Government and ADB in April 2009 have restructured 
the unit into a Project Implementation Directorate (PID) to manage and implement ADB-
assisted projects. The PID includes a Safeguards Unit to monitor and evaluate all social 
and environmental aspects of ADB projects. 

C. Description of Proposed Project 

48. The proposed project includes rehabilitation and construction of wastewater 
treatment plants of Sallaghari, Kodku and Dhobighat. Further the project will have 
energy generation of approximately 910 KW through sludge digestion and gasification, 
etc. 

49. The new WWTPs will employ the activated sludge process (ASP). This 
mechanical process has been selected to ensure operational efficiency and reduce the 
likelihood of odors. Appropriate ASP technologies (SBR, MBBR, oxidation ditch etc) will 
be established. Environmental buffer zones (i.e. tree screenings etc) will be established 
at the new WWTP sites to minimise nuisance to neighbouring residents. 

Table III-2: Wastewater Treatment Scenario in Kathmandu Valley in 2020 and 2030. 
Wastewater 
Treatment 
Plants 

Wastewater to be 
Treated 
(MLD) 

WWTP 
Area 
Available 
(hectare) 

Effluent Standards (BOD 
mg/l)  

Year 2020 Year 2030 Year 2020 Year 2030 

Sallaghari 13.1 13.1 3.4 50.0 30.0 

Kodku 7.0 11.2 6.5 50.0 30.0 
Dhobighat 39.2 81.6 30.0 50.0 50.0 

MLD = million litres per day, WWTP = wastewater treatment plant. *Land still to be acquired. 
 

D. Catchment Area   

50. The interceptor sewer collects the wastewater from the sewer networks and 
conveys the dry weather flow into the treatment plant. The wastewater treatment plants 
(WWTPs) proposed in the PPTA for this Kathmandu Valley Wastewater Management 
Project is 4 facilities (Guheswori, Sallaghari, Kodku, Dhobighat, Gokarna WWTP). The 
capacity of the proposed WWTPs will not be sufficient to treat the quantity of 
wastewater generated of the service area for the year 2030; WWTP is also planned at 
Khokana. The flow generated from the respective catchment area will be conveyed in 
the proposed WWTP location and the flow in excess of WWTP capacity will be diverted 
to the Khokana WWTP. 

51. After consideration of location, topographical condition, route of planned 
interceptor, the service area has been divided into numbers of macro catchment areas. 
Boundaries of Sub Catchment Area are same as Master plan except small modification.  

52. These catchments have been selected to show the major areas draining to the 
sewer system, assuming it was functional. The catchment area of in this master plan is 
as follow. 



 

11 

 

 Figure III-3 Catchment Area of Kathmandu Valley 

 

Estimation of wastewater generation by Treatment Area 

53. Expected amount of generated wastewater has been calculated using population 
and indexes and shown as below table.  

Table III-3 Estimation of wastewater generation 
Treatment Area Sallaghari Kodku Dhobighat 

Projected 
Population 

2015 108.4  141.1  573.1  

2020 120.2  194.6  724.3  

2030 152.1  379.8  1,193.6  

Generation 
Rate (lpcd) 

2015 66.7 

2020 98.6 

2030 116.2 

Connection 
rate (%) 

2015 70 

2020 80 

2030 80 



 

12 

 

Treatment Area Sallaghari Kodku Dhobighat 

Total 
Generation 

(mld) 

2015 5.1 6.6 26.8 

2020 9.5 15.4 57.1 

2030 14.2 35 110 

 

Water quality 

54. If the pollutant concentration of wastewater is estimated by pollution loading rate 
and water consumption rate, return rate and connection rate should not be reflected in 
estimation because pollutant will be mixed with water during water use. So, the water 
quality has been estimated by water consumption and pollution loading rate. BOD5 47 
gpcd used in PPTA has been adopted as a pollution loading rate, other water quality 
parameter was estimated using the pollutant concentration ratios presented in site 
investigation. 

Table III-4 Wastewater Characteristics 
Parameters Unit BOD5 CODcr SS T-N T-P 

Pollution Loading Rate* gpcd 47  125  63  12  2.0  

Domestic water lpcd 120 

Commercial & Industrial water lpcd 12 

Infiltration lpcd 13 ~ 26 

Discharge sum lpcd 145 ~ 158 

Concentration (Max) mg/L 320 860 430 83 13.8 

Concentration (Min) mg/L 300 790 400 76 12.6 

Concentration (Design) (2030) mg/L 300 800 400 79** 12 

Guheshwori WWTP (2015) mg/L 498     
*Population load has been assumed by 47 gpcd in PPTA 7936 and proportionality of all other quality 
parameters based on the analyzed quality data of sampled wastewater  
** Ammonia Nitrogen  

55. Effluent of wastewater quality for design is based on the fact that the water 
consumption per capita per day will increase up to 120 lpcd by year 2030 after current 
water supply system development and discussion with the Client.  

56. The life time of wastewater treatment plant is more than 40 years and if the 
highly concentrated raw wastewater quality during low water consumption is the design 
base for the plant, it is not economic development since the concentration will reduced 
by increase of water supply capacity of Kathmandu Valley. Design of the plant based on 
estimated raw wastewater quality after completion of water supply system development 
can prevent the unnecessary cost for the construction but the reliability of data for 
influence quality is low and highly concentrated influence shall be received during initial 
stage of operation. When construction of required capacity of wastewater treatment 
plant is difficult due to insufficient funding, consideration of wastewater quality after 
project target year would be more appropriate and temporary controlling plan during 



 

13 

 

highly concentrated influent should be established for initial operational period.  

57. The Septage from individual households will be accepted and managed in the 
Kodku, Sallaghari, and Dhobighat WWTPs along with the sludge produced from the 
wastewater treatment process, for energy production. Approximately a combined 
capacity of 910 kW will be generated through sludge digestion and/ or gasification. 

Table III-5: WWTP Components and features of the project TP-02 
Sn. Particulars Description 

1. 
Project location 

1. Sallaghari, Bhaktapur-2; 2. Balkumari Kodku, 
LMC-9 and 3. Sundarighat, Dhobighat LMC-4  

2. Project Works Modernization & Expansion of 3 Wastewater 
Treatment Plant at Sallaghari, Kodku and 
Dhobighat 

3. Employer Project Implementation Directorate (PID)/KUKL 

4. Executing Agency KUKL 

5. Funding Agency Asian Development Bank and Government of 
Nepal 

6. Estimated capacity after 
rehabilitation and expansion 

1. 14.2 MLD, 2. 17.5 MLD and 3. 37.0 MLD 

7. 
Design Life 

Structures-minimum 60 years 
Mechanical and equipment- minimum 15 years 

8. 

WWTP Components 

Screening and Grit chambers, Primary 
Sedimentation Tanks, Activated Sludge Tanks, 
Secondary Sedimentation Tanks, Tertiary 
Treatment Facility, Disinfection Facility, Sludge 
Thickening Facility, Anaerobic Sludge Digester, 
Bio-Gas Generation Facilities, Sludge Dewatering 
machine etc.  

9. 
Access to site 

Can be accessed easily in all sites with existing 
road networks  

10. Contract agreement date 26 January 2017 (7 May 17- Commencement) 

11. Contract Duration 913 days 

12. Intended Completion Date 5 November 2019 

13. Contract amount  NRs. 3,920,622,374.18  

 

E. Treatment Process 

58. The process design concepts are based on providing a treated effluent to 
specified quality standards that will be suitable for irrigational reuse or river discharge. 
The WWTPs concept design includes sufficient redundancy and robustness to treat 
peak hour flow of 1.8 times of average daily flows for up to the effluent quality required. 



 

14 

 

 



 

15 

 

Figure III-2 Process Flow Diagram of Kodku and Sallaghari WWTPs 

Figure III-3 Process Flow Diagram of Dhobighat WWTP 



 

16 

 

59. The conceptual design for solids handling in this design concept includes waste 
sludge thickening, digestion, dewatering, and disposal of the sludge as landfill.  

F. Design of Wastewater Treatment Plants 

 
Inlet facility at Dhobighat WWTP 

60. The pipeline to collect wastewater for Dhobighat WWTP should be planned and 
installed before completion of interceptor construction by HPCIDBC since inflow facility 
need to be constructed at the location shown in Figure 7.1 Invert level of interceptor by 
HPCIDBC is 1270.0 m in elevation and diameter is 1,600mm. As shown in Figure 7.1, 
the bridge crossing Bagmati river and road for heavy vehicle will be constructed at the 
entrance of the Dhobighat WWTP.  

  
Figure III-4 Area of inflow pipe for Dhobighat 
WWTP 

Figure III-5 Connection Manhole at inlet of 
Dhobighat 

61. The water supply pipe under KUKL management is completed. The wastewater 
influence pipeline with diameter of 1,600 mm, should cross under the mentioned water 
supply pipe. To control the influent amount and emergency bypass discharge, the 
manhole near the Bagmati river should be constructed and level of discharge weir 
should be higher than 1272.5 m. The emergency bypass manhole should have flap gate 
to prevent back flow and material and type should not effluence the flow direction of the 
discharge. Minimum size of the gate should be larger than D1800mm with circular 
shape or 2.5 meter rectangular gate. The connection point should be installed water 
stop material 

Inlet facility at Kodku WWTP 

62. Kodku WWTP receives raw wastewater from interceptor on Hanumante which 
will be implemented under WW/IN/03 package. Addition to Hanumante Interceptor, 
wastewater from south of wastewater treatment plant is collected through D600mm 
interceptor which pass Balkumari area as shown in Figure III-6. 

63. Main inflow facility is installed on interceptor on Hanumante and wastewater from 
South will be connected to inflow facility by construction of new pipeline with D600mm. 
Removal of grit chamber and construction D600m pipeline should be included. When 
exceeding wastewater is received into WWTP, emergency by-pass should be 



 

17 

 

constructed. Discharge invert level of by-pass line should be 1289.7 m.  

Inlet facility at Sallaghari WWTP 

64. D600mm existing interceptor located at east corner of WWTP will be closed but 
the interceptor shall be also connected to inflow facility of the WWTP since it requires 
some time for changing connection from existing interceptor to new interceptor. During 
raining when influent of raw wastewater exceed, emergency by-pass manhole should 
be installed and the elevation of weir is 1300.65 m. discharge facility should be circular 
pipe or box culvert with size of 700mm. The location of discharge is Kaasen Khola and 
level of emergency discharge point is 1300.25m.  

Figure III-6 Area of inflow pipe for Kodku 
WWTP 

Figure III-7 Area of inflow pipe for Sallaghari 
WWTP 

G. Pretreatment building 

65. Equalization pump station, screen, and grit chamber is unified into equalization 
tank and the pretreatment facility should be covered with single building for operation 
and maintenance purpose and collection of bad odors. As Table III-6, inlet facilities 
should be capable to handle capacity with future expansion plan and mechanical and 
electrical shall be in capacity of 1st phase development. For civil structure without M&E 
facilities should be maintained and stop the influence of the water using stop log so that 
it can be used for future expansion.  

Table III-6 Capacity of inlet facility of pretreatment Process under 1st Phase 
WWTP Final Capacity 

(MLD) 
Capacity of inlet facility and pretreatment* (MLD) 

Civil and Architecture Mechanical and Electrical 

Dhobighat 110 110 37 
Kodku 35 35 17.5 

Sallaghari 14.2 14.2 14.2 
* Inlet facility and Pre-treatment process includes inlet pipe, screen, grit chamber, 
equalization pump station, discharge pipe 

Coarse screen 

66. Influent to the pretreatment building will discharge into an open, common 
channel. This common channel will lead to two to four parallel screen channels. All 
common screen channels will be sized for the design peak flow. Individual screen 
channels will be sized for the flow capacity of the screen and the space requirements of 
the screen. According to the plan for target year 2030, two screens will be installed on 
Dhobighat, Kodku, and Sallaghari WWTP. The spacing and type for the Screen will be 



 

18 

 

20mm and auto-bar screen, respectively (Table III-7). 

Fine screen 

67. De-gritted sewage will flow by gravity to fine screens, which are critical 
components in the operation of primary sedimentation tank. The spacing of the fine 
screen will be 6mm to minimize the impact from debris at the primary sedimentation 
tank. 

Table III-7 Preliminary design specification of screens 
Parameter Dhobighat Kodku Sallaghari 

Design flow*, MLD 66.6 31.5 25.6 

Coarse 
Screen 

Dimension 

Materials Stainless Steel Stainless Steel Stainless Steel 

No. of screen 2 2 2 

Mesh size 20mm 20mm 20mm 

Width, m 1.8m 1.2m 1.0m 

Length, m 6.5m 6.2m 5.25m 

Depth, m 4.0m 4.0m 3.0m 

Fine 
Screen 

Dimension 

Materials Stainless Steel Stainless Steel Stainless Steel 

No. of screen 2 2 2 

Mesh size 6mm 6mm 6mm 

Width, m 1.8m 1.2m 1.0m 

Length, m 6.5m 6.2m 5.25m 

Depth, m 4.0m 4.0m 3.0m 
*peak flow 

Grit chamber 

68. The number of grit chamber at Dhobighat, Kodku, and Sallaghari WWTP will be 
2ea of each WWTP. Also, the peak flow rate at Dhobighat, Kodku, and Sallaghari 
WWTP is designed to 66.7, 31.5, and 25.6 MLD, respectively. 

69. The retention time and size of the designed grit chamber is shown in Table 7-3 by 
phase and capacity. 

Table III-8 Design criteria and preliminary design specification of grit chamber 
Parameter Dhobighat Kodku Sallaghari 

Design 
criteria 

Removed sand gravity over 2.65 

Removed minimum particle size 0.2mm 

Average velocity  0.3 m/sec 

HRT  30~60 sec 

SLR  3,600 m3/m2·d 

Design flow, MLD 66.7 31.5 25.6 

Type gravity gravity gravity 

No. of tank 2 2 2 

Average velocity, m/s 0.3 0.3 0.3 

HRT, sec 38 36 34 



 

19 

 

Parameter Dhobighat Kodku Sallaghari 

SLR, m3/m2·d 2,523 1,432 1,280 

Dimension Width, m 1.8 1.2 1.0 

Length, m 11.0 11.0 11.0 

Depth, m 1.1 1.0 0.5 

 

H.  Equalization tank and Influent pumping 

70. The site drainage pumping station, to handle plant side streams (return flow) and 
tank drains, will be constructed. 

71. During rainy season, control of volume for sluice gate located prior to grit 
chamber is required to prevent inflow of equalization tank more than peak flow. To 
prevent from submersion of the tank from the case, control overflow and O&M with 
sluice gate before the grit chamber should be established.  

72. Equalization tank of control of the daily variation of wastewater at dry season was 
planned. Flow rate of all of unit process after equalization tank was designed average 
flow rate. And also, excess flow has to consider overflow line from equalization tank to 
inverted siphon at catchment interceptor of crossed river. Influent flow will distribute to 
individual pump wet wells from a common inlet channel, and each wet well will be 
provided with an isolation gate to facilitate wet well maintenance. Each pump will draw 
from its own wet well and pump up above grade to the pretreatment building described 
below. 

73. The influent pump will be non-clog submersible pumps and will be able to pass at 
least 100mm solids. Because the pumps will have the capability to pass such large 
diameter solids, it will be possible to locate the first set of plant influent screens 
downstream of the pumps in an above-grade facility. This design will avoid the need to 
locate these screens upstream of the pumps where the screens would have to be below 
grade. 

74. Table III-9 shows number and type of pumps to be installed on the influent 
pumping facility. The pumps shall be installed by target year and the number of back up 
pumps must be complying with the design. The motors will be close-coupled and 
extended shafting will not be needed. 

75. The two pump discharge headers will discharge into an open, common channel in 
the adjacent pretreatment building. All individual pump suction and discharge piping will 
be sized for the design peak flow. When high concentrated wastewater is received, 
secondary sludge can be put into equalization tank so that nutrients can be removed 
before 1st sedimentation tank. The sludge will be settled at the primary sedimentation 
tank and transfer to sludge treatment facility. The pipeline transferring secondary sludge 
into equalization tank should be installed and capacity of sludge suction pump of 
primary sedimentation tank should be designed accordingly  

Table III-9 Preliminary design specification of pumping station and equalization tank 
Parameter Dhobighat Kodku Sallaghari 

Equalization tank 

Design flow, MLD 66.6 31.5 25.6 



 

20 

 

Parameter Dhobighat Kodku Sallaghari 

Design criteria HRT : 3.5 hr 

Type On line On line On line 

No. of sump 2 2 2 

Dimension Width(W), m 30.0 16.0 16.0 

Length(L), m 36.0 35.0 34.0 

Height(He), m 4.5 4.1 3.4 

Volume, m3 9,720 4,592 3,699 

HRT, hr 3.5 3.5 3.5 

Pump of equalization tank  

Design flow, MLD 48.1 22.8 18.5 

Type Submersible Submersible Submersible 

No. of pump(W+S) 6(5+1) 6(5+1) 6(5+1) 

 

76. An odor control system will be provided for the influent pumping station wet wells.  

Plant side streams and tank drains will flow by gravity to the site drainage pumping station, 

where they will also be separately pumped to the pretreatment building. This flow will also be 

metered and automatically sampled. 

 

I. Primary treatment facility 

77. Design criteria and preliminary design specification for primary sedimentation tank 
(PST) is shown on Table III-10. Retention time of the PST is 2.3 to 2.6 hr and the 
number of tanks in Dhobighat, Kodku, and Sallaghari WWTP will be 4, 2 and 2, 
respectively.  

78. The shape of the primary sedimentation tank is rectangular type for easy 
installation of cover to prevent odor. The sludge is collected by chain flight and 
additional scum removal equipment is applied on the design. The average removal ratio 
of SS and BOD for the primary sedimentation tank is planned 55% and 33%, 
respectively. 

79. The sludge drawn from the sedimentation tank will be average of 25,000mg/L, 
and the pump capacity for sludge has been designed by the average value. (Refer to 
appendix 3) 

Table III-10 Design criteria and preliminary design specification of PST 
Parameter Dhobighat Kodku Sallaghari 

Design 
criteria 

SLR 35~70 m3/m2·d 

HRT 2~4 hr 

Water depth 2.5~4 m 

Loading rate of weir Below 250 m3/m·d 

SS removal rate 55% 

BOD removal rate 33 % 

Type Rectangle 



 

21 

 

Parameter Dhobighat Kodku Sallaghari 

Design flow, MLD 37 17.5 14.2 

No. of tank (train) 4(8) 2(4) 2(4) 

Surface area, m2 836 440 400 

Volume, m3 3,520 1,760 1,520 

Weir length of train, m 20 20 16 

Dimension Width, m 10.0 10.0 10.0 

Length, m 22.0 22.0 20.0 

Depth, m 4.0 4.0 3.8 

SLR, m3/m2·d 42 39.8 35.5 

HRT, hr 2.3 2.4 2.6 

Rate of weir, m3/m·d 231 219 222 

No. of sludge collector 4 2 2 

No. of pump for sludge(W+S) 2(1+1) 2(1+1) 2(1+1) 

No. of valve 4 2 2 

 

J.  Biological treatment system 

1.1.1. Aeration tank 

80. The effluent from the primary sedimentation tank is designed to flow into the 
Biological Treatment System. The biological treatment system is designed for 
conventional activated sludge (completely mixed) type. The reactor is designed in 
rectangular shape considering top covering, O &M, and expandability, and etc. The Bio-
reactor is designed for 9.0hr of retention time, MLSS of 2,500mg/L for stable production 
of microorganism, and sludge return rate of 50% from the secondary sedimentation 
tank. (Refer to Table III-11) The capacity of the blower which supplies air into the bio-
reactor is shown in Table III-11 and each blower building layout has been arranged by 
considering efficiency and expandability of bio-reactor.  

81. A fine bubble membrane diffused aeration system most likely with membrane 
diffusers will be provided in each aeration tank with individual air flow meters and 
control valves to monitor the air flow to each aeration grid. The current concept provides 
single stage centrifugal turbo blowers with inlet guide vane and variable discharge 
diffuser vanes to control the rate of air discharged from the blowers. The blowers will 
draw air from a common suction header which will be furnished with an inlet air filtration 
system including inlet and outlet and an inlet pressure drop monitoring system suitable 
for the site conditions. 

82. Individual blower accessories will include inlet and discharge silencers, inlet and 
discharge expansion joints, air check valve on the blower discharge and the blow-off 
piping, inlet and discharge isolation valves, bypass valve for startup unloading, a main 
discharge header blow-off valve, a shaft vibration monitoring system, inlet and 
discharge vacuum and pressure gauges, inlet thermometer, high discharge pressure 
switch and a high discharge temperature and pressure transmitter. Consideration will be 
given to acoustical enclosures for the blowers during preliminary design development. A 
complete blower control panel will be provided with each blower. 



 

22 

 

Table III-11 Design criteria and preliminary design specification of biological reactor 
Parameter Dhobighat Kodku Sallaghari 

Design 
criteria 

F/M ratio 0.1~0.3 kgBOD/kgMLSS·d 

MLSS 1,500~4,000 mg/L 

Flow of RAS 30~80% 

RAS concentration 8,000~11,000 mg/L 

Design flow, MLD 37 35 14.2 

HRT, hr 9.0 9.0 9.0 

No. of reactor 4 2 2 

Dimension Width, m 10 10 10 

Length, m 70 66 54 

Depth, m 5.0 5.0 5.0 

Volume, m3 14,000 6,600 5,400 

MLSS, mg/L 2,500 2,500 2,500 

SRT, day 5.1 5.1 5.1 

AOR, kgO2/d 9,040 4,280 3,473 

Diffuser type Fine bubble 
membrane 

Fine bubble 
membrane 

Fine bubble 
membrane 

No. of blowers(W+S) 4(3+1) 3(2+1) 3(2+1) 

Sludge production, kg/d 4,961 2,347 1,904 

RAS ratio, % 50(max, 100%) 

RAS conc., mg/L 10,000 

F/M ratio 0.20 

 

1.1.2. Secondary sedimentation tank (SST) 

83. The mixed liquor overflowed from the bio-reactor flows into the Secondary 
Sedimentation Tank. In SST, microorganism generated from the bio-reactor maintains 
optimal solid retention time by sedimentation and returning of sludge to the bio-reactor. 
In addition, excess sludge of certain amount will be transported to mechanical thickener 
and pass through the thickening process. 

84. The excess sludge concentration has been designed approximately 1%. The 
HRT of the secondary sedimentation tank has been designed 3.5 to 3.7hr and 
dimension for SST of each treatment plant has shown in Table III-12.  

85. The structure of SST has been designed in rectangular shape with one-body 
building, as same as the other structures including pretreatment facility, primary 
sedimentation tank, and bio-reactor.  

Table III-12 Design criteria and preliminary design specification of SST 
Parameter Dhobighat Kodku Sallaghari 

Design 
criteria 

Surface loading rate 20~30 m3/m2·d 

HRT 3~5 hr 

Loading rate of weir Below 190 m3/m2·d 

Solid loading rate 40~125 kg/m2·d 



 

23 

 

Parameter Dhobighat Kodku Sallaghari 

Type Rectangle 

Design flow, MLD 37.0 17.5 14.2 

No. of tank (train) 4(8) 2(4) 2(4) 

Surface area, m2 1360 680 560 

Volume, m3 5,440 2,720 2,128 

Weir length of train, m 28 24 20 

Dimension Width, m 10.0 10.0 10.0 

Length, m 34.0 34.0 28.0 

Depth, m 4.0 4.0 3.8 

SLR, m3/m2·d 28.6 27.1 26.7 

HRT, hr 3.4 3.5 3.4 

Rate of weir, m3/m·d 165 182 178 

SOR, kg/ m2·d 107 102 100 

No. of sludge collector 4 2 2 

No. of return sludge pump(W+S) 8(4+4) 4(2+2) 4(2+2) 

No. of excess sludge pump(W+S) 2(1+1) 2(1+1) 2(1+1) 

 

K.  Disinfection facility 

86. The disinfection facility is a unit facility installed to comply with E.coli standard for 
discharge or reuse purpose from the final effluent. It is known that using liquid chlorine 
is hard to handle and requires explosion-proof facility. Hence, sodium hypochlorite 
contact (SHC) is designed for this time due to its simple facilitation and in-situ 
production compare to liquid chlorine. The SHC chamber is designed for easy handling 
and operation using hypochlorite generated by electrolysis from salt, which has equal 
disinfection ability to liquid chlorine. The specification and details of the SHC are shown 
in Table III-13 below. 

Table III-13 Design criteria and preliminary design specification of Disinfection Chamber 
Parameter Dhobighat Kodku Sallaghari 